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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Ref
6.1.1 Test Result
TX Frequency Packet Level of Reference
Jilogs Type (MHz) Type &y (dBm)
2402 DH5 1 5.42
GFSK SISO 2441 DH5 1 5.64
2480 DH5 1 5.65
2402 2DH5 1 4.77
Pi/4ADQPSK SISO 2441 2DH5 1 5.07
2480 2DH5 1 5.14
2402 3DH5 1 4.81
8DPSK SISO 2441 3DH5 1 5.04
2480 3DH5 1 4.57

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 86 of 105
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




|
Test Report Number: BTF230620R00201

LAB
6.1.2 Test Graph
GFSK_DH5_LCH_2402MHz_Antl_NTNV
2 Ant: Ant1

CENT: 2402 MHz

Sgan: 1.277 MHz

RBW: 100 kHz

10 4 1 VBW: 300 kHz

Detector: Peak

TraceType: MAX Hold

SweepPoint: 1001

04 SweepTime: 1 ms

Sweep: Continue

_10 -

Maker:

12402 164 MHz
— —20 1 5.42 dBm
E
o
o
~ -30 A
[}
>
[

— -0 4
_50 -
_60 -
_70 -
—— Trace
-80 T T T T T T T T T
2401.362 2402.639
Frequency (MHz)
GFSK_DH5 MCH_2441MHz_Antl NTNV
20 Ant: Ant1

CENT: 2441 MHz

Span: 1.272 MHz

RBW: 100 kHz

10 1 VBW- 300 kHz

Detector: Peak

TraceType: MAX Hold

SweepPoint: 1001

04 SweepTime: 1 ms

Sweep: Continue

_10 -

Yoert 155 mH
=201 Se4dBm
E
o
o
= -30 4
[
>
[

— -40
_50 -
_60 -
_70 -

—— Trace
-80 T T T T T T T T T
2440.364 2441.636
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 87 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



|
Test Report Number: BTF230620R00201

LAB
GFSK_DH5_ HCH_2480MHz_Antl_NTNV
20 Ant: Ant1
CENT: 2480 MHz
Span: 1.277 MHz
RBW: 100 kHz
10 1 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep Continue
_10 -
Maker:
1. 2480 156 MHz
—~ —20 5.65 dBm
E
o
o
~ -30 A
[}
>
[
— —40 -
_50 -
_60 -
_70 -
—— Trace
-80 T T T T T T T T T
2479.362 2480.639
Frequency (MHz)
Pi/4ADQPSK_2DH5 LCH 2402MHz_Antl NTNV
20 Ant: Ant1
CENT: 2402 MHz
Sgan: 1.923 MHz
RBW: 100 kHz
10 1 VBW- 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
_10 -
Yolst2 147
— 20 A A7 dBm
E
o
o
= -30 4
[
>
[
' -40 -
_50 -
_60 -
_70 -
—— Trace
-80 T T T T T T T T T
2401.039 2402.962
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 88 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



|
Test Report Number: BTF230620R00201

LAB
Pi/ADQPSK_2DH5 MCH_2441MHz_Antl NTNV
20 Ant: Ant1
CENT. 2441 MHz
Span: 1.923 MHz
RBW: 100 kHz
10 1 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
_10 -
Maker:
1. 2440 826 MHz
—~ =20 A 5.07 dBm
£
o
o
= =30 -
[
>
@
— 40 -
_50 -
_60 -
_70 -
—— Trace
-80 T T T T T T T T T
2440.039 2441.962
Frequency (MHz)
Pi/4ADQPSK_2DH5 HCH_2480MHz_Antl NTNV
20 Ant: Ant1
CENT: 2480 MHz
Sgan: 1.924 MHz
RBW: 100 kHz
10 1 VBW- 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
_10 -
Yoleto 833 M
— 20 A 514dBm
E
o
o
= =30 4
[
>
o
' -40 -
_50 -
_60 -
_70 -
—— Trace
-80 T T T T T T T T T
2479.038 2480.962
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 89 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



|
Test Report Number: BTF230620R00201

LAB
8DPSK_3DH5 LCH_2402MHz_Antl_NTNV
20 Ant: Ant1
CENT. 2402 MHz
Span: 1.941 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
_10 -
Vet 1a8
. z
—~ =20 A 4.81 dBm
£
o
o
= =30 -
[
>
@
— 40 -
_50 -
_60 -
_70 -
—— Trace
-80 T T T T T T T T T
2401.03 2402.971
Frequency (MHz)
8DPSK 3DH5 MCH_ 2441MHz_Antl NTNV
20 Ant: Ant1
CENT: 2441 MHz
Sgan: 1.943 MHz
RBW: 100 kHz
10 1 VBW- 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
_10 -
Yoert 162 M
—~ 20 A 504dBm
E
o
o
= -30 4
[
>
o
— -40
_50 -
_60 -
_70 -
—— Trace
-80 T T T T T T T T T
2440.029 2441972
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 90 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



]
Test Report Number: BTF230620R00201

LAB
8DPSK_3DH5 HCH_2480MHz_Antl NTNV
20 Ant: Ant1
CENT: 2480 MHz
Span: 1.947 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
0 SweepTime: 1 ms
Sweep: Continue
_10 -
I}Aazhle';é 817 MH.
- r4
— 20 A 4.57 dBm
£
[an]
o
=~ =30 A
[3)
>
()]
— 40 -
_50 -
_60 -
_70 -
—— Trace
-80 . r . r r r . r .
2479.027 2480.974
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 91 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



[
B Test Report Number: BTF230620R00201
LAB

6.2 CSE
6.2.1 Test Result
TX Frequency Packet Level of Reference Limit .
Mode Type (MH2) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 5.65 -14.35 Pass
2441 DH5 1 5.65 -14.35 Pass
CREK SISQ 2480 DH5 1 5.65 -14.35 Pass
HOPP DH5 1 5.65 -14.35 Pass
2402 2DH5 1 5.14 -14.86 Pass
. 2441 2DH5 1 5.14 -14.86 Pass
RARRESK | SISe 2480 2DH5 1 5.14 -14.86 Pass
HOPP 2DH5 1 5.14 -14.86 Pass
2402 3DH5 1 5.04 -14.96 Pass
2441 3DH5 1 5.04 -14.96 Pass
BRESK SIS® 2480 3DH5 1 5.04 -14.96 Pass
HOPP 3DH5 1 5.04 -14.96 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 92 of 105
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




|
Test Report Number: BTF230620R00201

LAB
6.2.2 Test Graph
GFSK_DH5 LCH_2402MHz_Antl_NTNV
20 Ant: Ant1
Start: 2310 MHz
Stop: 2410 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2001
0 SweepTime: 9.6 ms
Sweep: Continue
-10 4
Limit=-14.35 dBm
Maker:
—~ 20 1 1. 2398.950 MHz
[3 -59.84 dBm
foa) 2.2400.000 MHz
- -62.16 dBm
— -30 4
[3)
>
[}]
— -0 4
=50 4
_60 4
_70 -
—— Trace
— Limit
-80 T T T T T T T T
2310.0 2410.0
Frequency (MHz)
GFSK_DH5 LCH_2402MHz_Antl_NTNV
20 Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 + VBW: 300 kHz
4 Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
04 SweepTime: 2.39 s
Sweep: Continue
_10 4

Limit=-14.35 dBm
Maker:
20 - 1. 2402.150 MHz
4.90 dBm
2.24702.025 MHz
-54.17 dBm
-30 4

Level (dBm)

-40 -

—50 2

-60

-70

—— Trace
—— Limit

-80 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 93 of 105
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



Test Report Number: BTF230620R00201

LAB
GFSK_DH5 MCH_2441MHz_Antl_NTNV
20 Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 4 VBW: 300 kHz
1 Detector: Peak
0 TraceType: MAX Hold
SweepPoint: 30001
04 SweepTime: 2.39 s
Sweep: Continue
-10 4
Limit=-14.35 dBm
Maker:
— 20 A 1.2441.270 MHz
[3 4.43 dBm
foa) 2.23912.973 MHz
- -43.53 dBm
— -30 +
[3)
>
3 2
=40 +
¢
=50 4
_60 -
_70 -
—— Trace
— Limit
-80 T T T T T T T T
30.0 25000.0
Frequency (MHz)
GFSK_DH5 HCH_2480MHz_Antl NTNV
20 Ant: Ant1
Start: 2472 MHz
Stop: 2500 MHz
RBW: 100 kHz
10 + VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.73 ms
Sweep: Continue
_10 4
Limit=-14.35 dBm
Maker:
— 20 4 1. 2483.900 MHz
3 -60.89 dBm
o8] 2.2483.500 MHz
s 62.32 dBm
~ -30 4
()
>
[)
— 40
_50 4
1
= ‘MMMWWW»WWWMNMW
_70 <
—— Trace
— Limit
-80 T T T T T T T T
2472.0 2500.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 94 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




|
Test Report Number: BTF230620R00201

LAB
GFSK_DH5 HCH_2480MHz_Antl NTNV
20 Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 A 1 VBW: 300 kHz
¢ Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
04 SweepTime: 2.39 s
Sweep: Continue
_10 -
Limit=-14.35 dBm
Maker:
—~ —20 A 1. 2480.389 MHz
[3 525 dBm
o 2. 24796.911 MHz
- -53.51 dBm
= -30 4
[
>
@
— —40 -
=50 2l
[
_60 -
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
GFSK_DH5 HOPP_Antl NTNV
20 Ant: Ant1
Start: 2310 MHz
Stop: 2410 MHz
RBW: 100 kHz
10 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2001
04 SweepTime: 9.6 ms
Sweep: Continue
_10 -
! Limit=-14.35 dBm
Maker:
— —20 A 1.2399 700 MHz
[3 -60.31 dBm
o 2. 2400.000 MHz
- -61.28 dBm
= -30 A
[
>
o
— —40
_50 -
1
_60 - ]
_70 -
—— Trace
— Limit
-80 T T T T T T T T
2310.0 2410.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 95 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



]
Test Report Number: BTF230620R00201

LAB
GFSK_DH5_HOPP_Antl_NTNV
20 Ant: Ant1
Start: 2472 MHz
Stop: 2500 MHz
RBW: 100 kHz
10 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.73 ms
Sweep: Continue
_10 -
! Limit=-14.35 dBm
Maker:
—~ —20 - 1. 2484.068 MHz
c 59,95 dBm
o 2. 2483.500 MHz
5 62.97 dBm
~ -30 A
[}
>
[
— —40 -
_50 -
1
= WMWMWMWWMNW
_70 -
—— Trace
— Limit
-80 : - : - - - : - :
2472.0 2500.0
Frequency (MHz)
Pi/4ADQPSK_2DH5 LCH 2402MHz_Antl NTNV
20 Ant: Ant1
Start 2310 MHz
Stop: 2410 MHz
RBW: 100 kHz
10 VBW- 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2001
04 SweepTime: 9.6 ms
Sweep: Continue
_10 -
Limit=-14.86 dBm
Maker:
— 20 A 1. 2399 900 MHz
£ 5460 dBm
o 2. 2400.000 MHz
o -56.90 dBm
~ -30 A
[
>
[
— —40
_50 -
_60 -
_70 -
—— Trace
— Limit
-80 T T T T T T T T
2310.0 2410.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 96 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



|
Test Report Number: BTF230620R00201

LAB
Pi/ADQPSK_2DH5 LCH_2402MHz_Antl_NTNV
10 Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
[} RBW: 100 kHz
04 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
_20 -
Limit=-14.86 dBm
Maker:
—~ 30 A 1. 2402.150 MHz
£ 2011 dBm
o 2. 24050.308 MHz
- -59.48 dBm
= 40 -
[
>
@
— 50 4
2
_60 -
_70 -
_80 -
—— Trace
— Limit
-90 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
Pi/4ADQPSK_2DH5 MCH_2441MHz_Antl NTNV
20 Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 + VBW: 300 kHz
Detector: Peak
1 TraceType: MAX Hold
¢ SweepPoint: 30001
0 SweepTime: 2.39 s
Sweep: Continue
_10 -
Limit=-14.86 dBm
Maker:
— —20 1. 2441.270 MHz
3 0.33 dBm
o 2. 24118559 MHz
- -53.38 dBm
= -30 A
[
>
o
— 40
-50 A 2
_60 -
_70 .
—— Trace
—— Limit
-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 97 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



|
Test Report Number: BTF230620R00201

LAB
Pi/ADQPSK_2DH5 HCH_2480MHz_Antl_NTNV
20 Ant: Ant1
Start: 2472 MHz
Stop: 2500 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.73 ms
Sweep: Continue
_10 -
Limit=-14.86 dBm
Maker:
—~ —20 1. 2492 636 MHz
e 6130 dBm
o 2. 2483.500 MHz
- 62.48 dBm
~ -30 A
[}
>
[
— 40 -
_50 -
1
] WWWWWW
_70 -
—— Trace
— Limit
-80 : - : - - - : - :
2472.0 2500.0
Frequency (MHz)
Pi/4ADQPSK_2DH5 HCH_2480MHz_Antl NTNV
20 Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 VBW- 300 kHz
1 Detector: Peak
0 TraceType: MAX Hold
SweepPoint: 30001
04 SweepTime: 2.39 s
Sweep: Continue
_10 -
Limit=-14.86 dBm
Maker:
—~ 20 A 1. 2480 389 MHz
c 3.01 dBm
o 2. 24130212 MHz
o -53.76 dBm
~ -30 A
[
>
[
— 40
_50 - 2
4
_60 -
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 98 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



|
Test Report Number: BTF230620R00201

LAB
Pi/ADQPSK_2DH5 HOPP_Antl NTNV
20 Ant: Ant1
Start: 2310 MHz
Stop: 2410 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2001
04 SweepTime: 9.6 ms
Sweep: Continue
_10 -
Limit=-14.86 dBm
Maker:
—~ —20 1. 2399.750 MHz
£ 42 44 dBm
o 2. 2400.000 MHz
- -47.65 dBm
= =30 -
[
>
@
— —40 -
_50 -
_60 -
_70 -
—— Trace
— Limit
-80 T T T T T T T T
2310.0 2410.0
Frequency (MHz)
Pi/4ADQPSK_2DH5 HOPP_Antl NTNV
20 Ant: Ant1
Start: 2472 MHz
Stop: 2500 MHz
RBW: 100 kHz
10 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
0 SweepTime: 2.73 ms
Sweep: Continue
_10 -
Limit=-14.86 dBm
Maker:
—~ =20 A 1. 2493 280 MHz
[3 -60.91 dBm
o 2. 2483 500 MHz
- -62.87 dBm
~ -30 4
[
>
o
— 40 -
_50 -
1
0 MMMMWW
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
2472.0 2500.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 99 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



|
Test Report Number: BTF230620R00201

LAB
8DPSK_3DH5 LCH_2402MHz_Antl_NTNV
2 Ant: Ant1
Start: 2310 MHz
Stop: 2410 MHz
RBW: 100 kHz
10 1 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2001
04 SweepTime: 9.6 ms
Sweep: Continue
_10 -
Limit=-14.96 dBm
Maker:
—~ —20 A 1. 2399550 MHz
£ 54.42 dBm
o 2. 2400.000 MHz
- -55.99 dBm
= -30 4
[
>
®
— —40 -
=50 ! i 1
_60 -
_70 -
—— Trace
— Limit
-80 T T T T T T T T
2310.0 2410.0
Frequency (MHz)
8DPSK_3DH5 LCH 2402MHz_Antl NTNV
20 Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 o VBW: 300 kHz
Detector: Peak
0 TraceType: MAX Hold
SweepPoint: 30001
04 SweepTime: 2.39 s
Sweep: Continue
_10 -
Limit=-14.96 dBm
Maker:
—~ —20 1.2402.150 MHz
3 273 dBm
o 2. 24077 775 MHz
- -59.88 dBm
= -30 A
[
>
o
' -40
_50 -
2
_60 -
_70 -
—— Trace
— Limit
—-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 100 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



|
Test Report Number: BTF230620R00201

LAB
8DPSK_3DH5 MCH_2441MHz_Antl_NTNV
2 Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 + VBW: 300 kHz
Detector: Peak
1 TraceType: MAX Hold
¢ SweepPoint: 30001
04 SweepTime: 2.39 s
Sweep: Continue
-10 4
Limit=-14.96 dBm
Maker:
—~ 20 1 1.2441.270 MHz
[3 0.31 dBm
foa) 2.23252.932 MHz
- -53.69 dBm
— -30 +
[3)
>
()]
— —40 -
=50 + : : 2
_60 4
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
8DPSK_3DH5 HCH_2480MHz_Antl NTNV
2 Ant: Ant1
Start: 2472 MHz
Stop: 2500 MHz
RBW: 100 kHz
10 + VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.73 ms
Sweep: Continue
_10 4
Limit=-14.96 dBm
Maker:
— 20 4 1.2483.536 MHz
3 62.74 dBm
o8] 2.2483.500 MHz
- -64.87 dBm
~ -30 4
()
>
[)
— 40 -
_50 4
_60 <
_70 4
—— Trace
— Limit
-80 T T T T T T T T T
2472.0 2500.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 101 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



Test Report Number: BTF230620R00201

LAB
8DPSK_3DH5 HCH_2480MHz_Antl NTNV
10 Ant: Ant1
Start: 30 MHz
1 Stop: 25 GHz
| 'Y RBW: 100 kHz
0 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
=20 4
Limit=-14.96 dBm
Maker:
— —30 4 1. 2480.389 MHz
[3 0.59'dBm
foa) 2.7440.264 MHz
- -56.02 dBm
~ —40
[3)
>
()]
— 50 -
60 4
_70 4
_80 -
—— Trace
— Limit
-90 T T T T T
30.0 25000.0
Frequency (MHz)
8DPSK_3DH5 HOPP_Antl NTNV
20 Ant: Ant1
Start: 2310 MHz
Stop: 2410 MHz
RBW: 100 kHz
10 + VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2001
04 SweepTime: 9.6 ms
Sweep: Continue
_10 4
Limit=-14.96 dBm
Maker:
— 20 4 1. 2399.600 MHz
[3 -54.29 dBm
o 2.2400.000 MHz
s 57.96 dBm
~ -30 4
()
>
[)
— 40
_50 4
4
_60 <
_70 -
—— Trace
— Limit
-80 T T T T T
2310.0 2410.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 102 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




]
Test Report Number: BTF230620R00201

LAB
8DPSK_3DH5 HOPP_Antl NTNV
20 Ant: Ant1
Start: 2472 MHz
Stop: 2500 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 2.73 ms
Sweep: Continue
_10 -
Limit=-14.96 dBm
Maker:
— 20 A 1. 2485.944 MHz
c °60.88 dBm
foa) 2.2483.500 MHz
5 62.67 dBm
= =30 -
3]
>
[}]
— —40 -
_50 -
1
0 ‘MMWWW\AWMNWMWWN
_70 -
—— Trace
— Limit
-80 ; : ; : : : ; : ;
2472.0 2500.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 103 of 105

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



[
B Test Report Number: BTF230620R00201
LAB

7. Form731
7.1 Form731
7.1.1 Test Result
Lower Freq (MHz) High Freq (MHz) MAX Power (W) MAX Power (dBm)
2402 2480 0.0041 6.12
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